



0400002405055



中環計司

TESTING
CNAS L4505

受檢單位: 蒙娜麗莎集團股份有限公司

Inspected

生產單位: 蒙娜麗莎集團股份有限公司

Manufacturer

委託單位: 蒙娜麗莎集團股份有限公司

Clientele

檢驗類別: 型式檢驗

Inspection Sort

河南省产品质量检验技术研究院
国家建筑装饰材料质量检验检测中心

检验检测报告

No:202520564

共3页 第2页

样品名称 Sample	波特兰水泥 (FDG-M)			规格型号 Model	600mm×1200mm×9mm	
序号 No.	检验项目 Items	单位 Unit	检验方法依据 Standards	检验结果 Specification	检验结论 Test Data	备注 Conclusion

1	外观	符合	GB 175-2007	合格	合格	合格
2	抗压强度	符合	GB 175-2007	合格	合格	合格
3	安定性	符合	GB 175-2007	合格	合格	合格

河南省产品质量检验技术研究院

国家建筑装饰材料质量监督检验中心

检验检测报告

河南省产品质量检验技术研究院
HANGSHENGLIANG
2015年11月30日

21	溶出量	镉	mg/dm ²	GB/T 3890.1-2016	/	<0.05 (检出限)	/
----	-----	---	--------------------	------------------	---	-------------	---

(以下空白)
(Blank below)

注 意 事 项

1. 报告无我单位“检验检测专用章”和无编制/主检、审核、批准/签发签字无效。
2. 报告复印件重新加盖公章在“检验检测专用章”处有红印无效。
3. 除委托抽样检验外，本检验机构不对委托方送检样品的真实性负责，所提供的检测数据仅表征送检样品的质量。

理。

6. 收到本报告30日内，可凭我单位委托检验协议并领取样品，否则，按我单位规定予以处理。

Notice

1. The report is invalid without “The Special Seal for Inspection and Testing”, and without the signatures of Editor or Chief Inspector, Verifier, Approver or Issuer.
2. The copy report is valid without “The Special Seal for Inspection and Testing” and it is invalid if it is altered.
3. Except for consigned sampling inspection, the inspection institution is not responsible for the authenticity of the samples declared for inspection, the test data provided only represents the quality status of the submitted samples.
4. The inspection

合作，并积极开展与国外相关组织的交流与合作。欢迎国内外各界朋友与我单位洽谈业务，我们将竭诚为您服务并真诚合作。

Our unit has kept closer connection with countrywide Quality Supervision and Inspection Institute and developed communion and cooperation with overseas inspection organization and institute. Friends both internal and